
Item code: 03ASN12PT

POS. ID ITEM CODE DESCRIPTION Qty

1 04P00950 mandrel M12 1

2 04A00230 anvil-locknut set M12 1

3 04P00958 front sleeve 1

4 04P00704 adjust nut 1

5 04P00807 connect sleeve spring 1

6 04P00806 mandrel pin 1

7 04A00231 puller assembly 1

8 04P00706 return spring 1

9 04P00705 pressure spring house 1

10 04P00707 pressure spring 1

11 04A00217 main pusher assembly 1

12 04P00714 push plate 1

13 04P00715 push plate spring 1

14 04P00716 spring cover 1

15 04P00721 O-ring 1

16 04P00717 PT body cover panel 1

17 04A00218 PT body assembly 1

18 04P00713 lever pin 2

19 04A00219 lever assembly 2

20 04P00816 lid 2

21 04P00722 pushing bush 1

22 04P00723 clamping house 1

23 04P00724 rear jaws 1

24 04P00725 rear jaw pusher 1

25 04P00726 rear jaw spring 1

26 04P00727 spring house 1

27 04P00972 washer 1

28 04P00541 nut M8 1

29 04F00103 axel circlip 1

30 04P00904 knob 1

31 04F00100 screw 8

32 04P00720 PT logo plate 2

33 04P00968 mandrel M10 1

34 04P00966 mandrel M8 1

35 04P00964 mandrel M6 1

36 04P00962 mandrel M5 1

37 04P00960 mandrel M4 1

38 04P00969 rivbolt puller M5 1

39 04P00970 rivbolt puller M6 1

40 04P00971 rivbolt puller M8 1

41 04A00236 anvil-locknut set M10 1

42 04A00235 anvil-locknut set M8 1

43 04A00234 anvil-locknut set M6 1

44 04A00233 anvil-locknut set M5 1

45 04A00232 anvil-locknut set M4 1

46 04P00806 mandrel pin (Extra in Kit) 1
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47 04P00973 Bush 1

48 04P00625 foam 1

49 04P00626 box 1
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